

April 2024 ~ Resource #400401



Pharmacotherapy of Anxiety Disorders in Adults

Treatment options for anxiety disorders include pharmacotherapy and non-pharmacological therapy (e.g., cognitive behavioral therapy).¹ They can be used in combination.¹ In older adults, non-pharmacological therapy is preferred first-line for anxiety symptoms.¹ Treatment choice will depend on availability of psychological treatment, symptom severity, patient preference, medical or psychiatric comorbidities (e.g., depression, bipolar disorder, chronic pain), contraindications, response history, and adverse effects.^{1.5} Address contributing medications or conditions (e.g., benzodiazepine withdrawal, substance abuse, stimulant use).¹ First- and second-line agents for various anxiety disorders are listed in the chart below, based on efficacy evidence and side effect profiles. **SSRIs and SNRIs** have a good risk/benefit balance, making them good first-line options.²⁸ See **footnote a** for more information on SSRIs and SNRIs. **Benzodiazepines** have a limited role (see **footnote b**). **In general, appropriate dosing for off-label agents for anxiety disorders is not well-characterized. Therefore, it would be prudent to start low and increase the dose slowly, using dosing recommendations for labeled indications as a guide. Some dosing guidance is provided in the chart below. Consider using a validated tool such as the GAD-7, PAS, SPS/SIAS, or OCI-R to assess response.^{1,30} For responders, continue treatment for at least six to 12 months.^{27,31} For inadequate response and tolerability of the first treatment, and the specific remaining symptoms.^{5,27} When a medication is discontinued, taper it over weeks or months.²⁷**

Anxiety Disorder	First-Line Agents ^a	Second-Line Agents		
Generalized	SSRI or	Alternative antidepressants:		
Anxiety Disorder	SNRI ^{1,5,27,28,a}	• Bupropion XL. 150 mg once daily, increased to 300 mg once daily after at least four days. ^{9,14}		
		• Little data; avoid in older adults.		
		• Vortioxetine. Consider 2.5 to 10 mg once daily. ¹⁰		
		\circ In theory, could help with concentration. ²⁹		
		• Little data; avoid in older adults. ^{1,27}		
		• Imipramine. Consider 10 to 25 mg once daily, titrated to 75 to 300 mg/day, divided. ²⁷		
		• Avoid in patients at risk of suicide. ²⁷		
		• Avoid in older adults due to anticholinergic effects, sedation, and orthostatic hypotension		
		(<u>Beers Criteria</u> drug). ²		
		• Mirtazapine. No data in GAD, but is used clinically. ³ Also see footnote c .		
		\circ Avoid in older adults due to lack of data. ¹		
		Non-antidepressants		
		• Buspirone (mild-to-moderate GAD). ^{1,27} FDA- and Health Canada approved indication.		
		• Slower onset (seven to ten days; max effect three to four weeks) than benzodiazepines. ¹⁶		
		Not for "as needed" use. ¹⁶		
Continued		• Well-tolerated. ⁷ No abuse potential, physical dependence, or withdrawal. ^{7,16}		

Anxiety Disorder	First-Line Agents ^a	Second-Line Agents		
Anxiety Disorder Generalized Anxiety Disorder, continued	First-Line Agents ^a	 Second-Line Agents Generally as effective as benzodiazepines.^{7,16} However, it has a reputation for limited effectiveness in clinical practice, and may be less effective in patients previously treated with a benzodiazepine.^{27,30} Typical effective daily dose is 30 mg.⁷ Starting dose is 7.5 mg BID (5 mg BID or TID daily in older adults).^{1,9} Can increase by 5 mg every two to three days.⁹ Max dose 60 mg/day max (30 mg/day in older adults) in two (preferred) or three divided doses.^{1,9,16} Pregabalin (monotherapy or adjunct to SSRI or SNRI)^{1,5,27} Moderate effect size, at best.⁸ Side effects may limit use (e.g., drowsiness, dizziness, weight gain, peripheral edema, sexual dysfunction [uncommon], misuse potential)^{5,9} Avoid in elderly.¹ Consider 50 to 150 mg, divided (25 mg once daily in older adults), increased to 150 to 600 mg/day, divided (max 150 mg BID in older adults).^{1,27} Reduce dose in kidney impairment.⁹ Onset as early as one week.⁸ No data with gabapentin, but is used clinically.⁷ 		
		 Hydroxyzine.²⁷ Consider for patients with insomnia (e.g., 50 mg at bedtime).^{7,27} Usual dose 25 mg up to four times/day.²⁷ Can be used "as needed."⁹ Due to QT prolongation, limit total daily dose to 100 mg (50 mg in elderly).²⁶ Avoid in older adults due to anticholinergic effects.² Beers Criteria drug.² Quetiapine XR. Consider 50 mg once daily, increased to 100 to 200 mg once daily. Max dose 300 mg once daily.¹ Weight gain and metabolic side effects (e.g., insulin resistance).⁷ Avoid in frail older adults due to poor tolerability.¹ 		
Panic Disorder	SSRI or venlafaxine XR ^{27,a}	 Mirtazapine. Consider 15 mg once daily with evening meal, increased to 30 mg once daily after two weeks [Evidence level B-1].⁶ Also see footnote c. Tricyclics (clomipramine, imipramine, or nortriptyline). Consider 10 to 25 mg/day, increased to 75 to 200 mg/day (clomipramine), or 75 to 300 mg/day, divided (imipramine).²⁷ Gabapentin (severe symptoms only).²⁷ Consider 100 to 300 mg/day, increased to 300 to 3600 mg/day, divided.²⁷ Reduce dose in kidney impairment.⁹ Benzodiazepine (see footnote b)^{5,27,29} 		

Anxiety Disorder	First-Line Agents ^a	Second-Line Agents		
Obsessive-	SSRI ^{5,a}	Alternative antidepressants:		
Compulsive		Clomipramine. FDA- and Health Canada-labeled indication.		
Disorder		 Cloimpramme. TDP and Plean Canada labeled micration. Venlafaxine XR.¹¹ Consider 37.5 to 75 mg once daily titrated every four to seven days to 225 to 300 mg once daily. Alternatively, start with 75 mg once daily for two weeks, then 150 mg once daily for two weeks, then 225 mg once daily for two weeks, then 300 mg once daily.⁹ Mirtazapine (monotherapy or SSRI adjunct).^{12,13} See footnote c. Non-antidepressants: Risperidone (SSRI adjunct).^{17,18} Consider 0.5 to 3 mg total daily dose.¹⁸ Best-studied augmenting agent.¹⁷ Aripiprazole (SSRI adjunct).^{17,18} Consider 5 to 10 mg once daily.¹⁷ Memantine (SSRI or clomipramine adjunct). Consider 5 mg once daily, increased by 5 mg every week to 10 mg BID, as tolerated.^{9,18} Lamotrigine (SSRI adjunct).²⁰ Follow labeled dosing instructions to reduce the risk of serious dermatologic reactions.⁹ Consider a target dose of 100 to 200 mg/day.¹⁸ Well-tolerated.¹⁸ Topiramate (SSRI adjunct)²⁰ May be more effective for compulsions than obsessions [Evidence level B-1].¹⁹ Poorly tolerated.²⁴ Not all studies have been positive.^{19,24} Titrate over eight weeks from 25 mg daily to 200 mg BID.^{9,19} Mean effective total daily dose 175 mg.^{18,19} 		
Social Anxiety Disorder	SSRI or venlafaxine XR ^{5,27,c}	 Pregabalin^{5,27} Efficacy may require titration to 450 to 600 mg total daily dose.³ Reduce dose in kidney impairment.⁹ Side effects may limit use (e.g., drowsiness, dizziness, weight gain, sexual dysfunction [uncommon], peripheral edema, abuse potential).^{5,9,27} Gabapentin.^{5,27} 100 mg to 300 mg/day, titrated to 900 to 3,600 mg total daily dose.^{21,27} Reduce dose in kidney impairment.⁹ Side effects may limit use. See pregabalin, above. Buspirone (adjunct).²² Minimal evidence, but good adverse effect profile.²² Benzodiazepine (alprazolam, clonazepam).²⁷ Can use as needed for performance anxiety subtype.²⁷ (see footnote b). 		

Anxiety Disorder	First-Line Agents ^a	Second-Line Agents
Acute Anxiety in	Education,	• Cautious use of a short-acting benzodiazepine or hypnotic. ²³ See our toolbox, <u>Appropriate Use</u>
Hospital Patients	relaxation	of Oral Benzodiazepines or help choosing, dosing, and tapering benzodiazepines
	exercises, or brief supportive psychotherapy. ²³ Rule out withdrawal from skipped home meds.	• Melatonin may have efficacy similar to benzodiazepines for pre-procedural anxiety, without causing respiratory depression, cognitive or psychomotor impairment, or anterograde amnesia [Evidence level B-2]. ²⁵ Consider a dose of 3 to 10 mg. ²⁵

Abbreviations: BID = twice daily; GAD = generalized anxiety disorder; OCI-R = Obsessive Compulsive Inventory-Revised; PAS = Panic and Agoraphobia Scale; SNRI = serotonin norepinephrine reuptake inhibitor; SPS/SIAS = Social Phobia Scale/Social Interaction Anxiety Scale; SSRI = selective serotonin reuptake inhibitor; TID = three times daily.

- a. **SSRIs and SNRIs** with labeled indication: **panic disorder**: fluoxetine (US), paroxetine, paroxetine CR, sertraline, venlafaxine XR; **social anxiety disorder**: paroxetine, paroxetine CR, sertraline (US), venlafaxine XR; **obsessive-compulsive disorder**: clomipramine, escitalopram (Canada), fluoxetine, fluvoxamine, paroxetine, sertraline; **generalized anxiety disorder**: duloxetine, escitalopram, paroxetine, venlafaxine XR.
 - SSRIs have a broad spectrum of efficacy, and may be preferred over SNRIs due to tolerability or blood pressure elevation.⁵ However, an SNRI might be preferred for patients with comorbid chronic pain.²⁹
 - Some antidepressants are more activating than others (e.g., fluoxetine, SNRIs).¹⁶ Give SNRIs or SSRIs no later than midday, at least initially, to minimize agitation and insomnia.⁴
 - The antidepressant starting dose for anxiety disorders should generally be lower than the starting dose for depression.²⁹ In practice, the effective dose is often the same or higher than in depression although clinical trials have not clearly shown a dose-response relationship.^{5,29} In patients with a history of worsening anxiety with serotonergic drugs, consider starting with half the usual starting dose.¹
 - Avoid paroxetine in older adults due to anticholinergic effects and drug interactions (i.e., strong CYP2D6 inhibition).¹ Weight gain and sedation may be bothersome.¹⁵ Paroxetine may be more difficult to discontinue than other SSRIs.⁵
 - Generally, expect at least some response by two to four weeks (eight weeks for OCD), and up to 12 weeks for maximum effect.^{1,5,18,27,29,30} For help switching to another SSRI or SNRI, see our chart, *Choosing and Switching Antidepressants*.
- b. **Benzodiazepines**. Avoid in patients with substance abuse history.²⁸ Use scheduled doses short-term for acute, severe symptoms; until the SSRI/SNRI starts to work; or long-term for patients who require pharmacotherapy but have failed or don't tolerate other options (e.g., have tried at least three other therapies).^{1,4,5,27,29,30} Benzodiazepines can potentiate the CNS depressant effects of other CNS depressants (e.g., pregabalin).⁹ Could hamper cognitive behavioral therapy.²⁷ Consider clonazepam over alprazolam to minimize abuse and withdrawal.¹⁶ See our toolbox, *Appropriate Use of Oral Benzodiazepines* or help choosing, dosing, and tapering benzodiazepines.

c. **Mirtazapine**. Unlikely to worsen anxiety.¹⁶ Sedating, especially at doses ≤30 mg. Less sedating at higher doses (45 mg) due to more noradrenergic activity.¹⁵ Due to paucity of data to guide dosing, consider dosing as for depression (15 mg at bedtime, increased every one to two weeks to a maximum of 45 mg/day).⁹ When using as an SSRI adjunct, monitor for serotonergic side effects, central nervous system effects (e.g., sedation), and QT prolongation.⁹

Users of this resource are cautioned to use their own professional judgment and consult any other necessary or appropriate sources prior to making clinical judgments based on the content of this document. Our editors have researched the information with input from experts, government agencies, and national organizations. Information and internet links in this article were current as of the date of publication.

Levels of Evidence

In accordance with our goal of providing Evidence-Based information, we are citing the **LEVEL OF EVIDENCE** for the clinical recommendations we publish.

Level	Definition	Study Quality		
Α	Good-quality patient- oriented evidence *	1.	High-quality randomized controlled trial	
	evidence.	2.	Systematic review (SR)/Meta- analysis of RCTs	
			with consistent findings	
		3.	All-or-none study	
В	Inconsistent	1.	Lower-quality	
	or limited-		RCT	
	quality	2.	SR/Meta-	
	patient-		analysis with	
	oriented		low-quality	
	evidence.*		clinical trials or	
			of studies with	
			inconsistent	
			findings	
		3.	Cohort study	
		4.	Case control	
			study	
С	Consensus; usual practice; expert opinion; disease-oriented evidence (e.g., physiologic or surrogate andpoints); asso series for studies of			
	diagnosis, treatment, prevention, or			
	screening.			

*Outcomes that matter to patients (e.g.,

morbidity, mortality, symptom improvement, quality of life).

[Adapted from Ebell MH, Siwek J, Weiss BD, et al. Strength of Recommendation Taxonomy (SORT): a patient-centered approach to grading evidence in the medical literature. Am Fam Physician 2004;69:548-56. https://www.aafp.org/pubs/afp/issues/2004/0201/p5

48.html.]

References

- Canadian Coalition for Seniors' Mental Health. Canadian guidelines for the assessment and treatment of anxiety in older adults. 2024. https://ccsmh.ca/wpcontent/uploads/2024/01/Anxiety-Clinical-Guidelines_ENG_digital_final.pdf. (Accessed February27, 2024).
- By the 2023 American Geriatrics Society Beers Criteria® Update Expert Panel. American Geriatrics Society 2023 updated AGS Beers Criteria® for potentially inappropriate medication use in older adults. J Am Geriatr Soc. 2023 Jul;71(7):2052-2081.
- 3. Garakani A, Murrough JW, Freire RC, et al. Pharmacotherapy of Anxiety Disorders: Current and Emerging Treatment Options. Front Psychiatry. 2020 Dec 23;11:595584.
- Bandelow B, Lichte T, Rudolf S, et al. The diagnosis of and treatment recommendations for anxiety disorders. Dtsch Arztebl Int. 2014 Jul 7;111(27-28):473-80.
- Baldwin DS, Anderson IM, Nutt DJ, et al. Evidencebased pharmacological treatment of anxiety disorders, post-traumatic stress disorder and obsessive-compulsive disorder: a revision of the 2005 guidelines from the British Association for Psychopharmacology. J Psychopharmacol. 2014 May;28(5):403-39.
- Ribeiro L, Busnello JV, Kauer-Sant'Anna M, et al. Mirtazapine versus fluoxetine in the treatment of panic disorder. Braz J Med Biol Res. 2001 Oct;34(10):1303-7.
- Abejuela HR, Osser DN. The Psychopharmacology Algorithm Project at the Harvard South Shore Program: An Algorithm for Generalized Anxiety Disorder. Harv Rev Psychiatry. 2016 Jul-Aug;24(4):243-56.
- 8. Baldwin DS, Ajel K, Masdrakis VG, et al. Pregabalin for the treatment of generalized anxiety disorder: an update. Neuropsychiatr Dis Treat. 2013;9:883-92.
- Clinical Pharmacology powered by ClinicalKey. Tampa (FL): Elsevier. 2024. http://clinicalkey.com (Accessed February 27, 2024).
- Fu J, Peng L, Li X. The efficacy and safety of multiple doses of vortioxetine for generalized anxiety disorder: a meta-analysis. Neuropsychiatr Dis Treat. 2016 Apr 19;12:951-9.

- Albert U, Aguglia E, Maina G, Bogetto F. Venlafaxine versus clomipramine in the treatment of obsessivecompulsive disorder: a preliminary single-blind, 12week, controlled study. J Clin Psychiatry. 2002 Nov;63(11):1004-9.
- Mowla A, Baniasadipour H. Is mirtazapine augmentation effective for patients with obsessivecompulsive disorder who failed to respond to sertraline monotherapy? A placebo-controlled, double-blind, clinical trial. Int Clin Psychopharmacol. 2023 Jan 1;38(1):4-8].
- Koran LM, Gamel NN, Choung HW, et al. Mirtazapine for obsessive-compulsive disorder: an open trial followed by double-blind discontinuation. J Clin Psychiatry. 2005 Apr;66(4):515-20.
- Bystritsky A, Kerwin L, Feusner JD, Vapnik T. A pilot controlled trial of bupropion XL versus escitalopram in generalized anxiety disorder. Psychopharmacol Bull. 2008;41(1):46-51.
- Angelini MC. Depressive disorders. In: Zeind CS, Carvalho MG, editors. Applied Therapeutics: the Clinical Use of Drugs. 11th ed. Philadelphia, PA: Wolters Kluwer Health, 2018: 1813-33.
- Boswick JR, Gardner KN. Anxiety disorders. In: Zeind CS, Carvalho MG, editors. Applied Therapeutics: the Clinical Use of Drugs. 11th ed. Philadelphia, PA: Wolters Kluwer Health, 2018: 1731-61.
- Thamby A, Jaisoorya TS. Antipsychotic augmentation in the treatment of obsessive-compulsive disorder. Indian J Psychiatry. 2019 Jan;61(Suppl 1):S51-S57.
- Beauliei A, Tabasky E, Osser DN. Obsessive compulsive disorder. Psychopharmacology algorithms. Harvard South Shore Psychiatry Residency Training Program. September 2020. https://psychopharm.mobi/algo_live/#. Accessed February 29, 2024).
- Berlin HA, Koran LM, Jenike MA, et al. Double-blind, placebo-controlled trial of topiramate augmentation in treatment-resistant obsessive-compulsive disorder. J Clin Psychiatry. 2011 May;72(5):716-21.
- Obsessive-compulsive disorder: Evidence Update September 2013: A summary of selected new evidence relevant to NICE clinical guideline 31 'Obsessive-compulsive disorder: core interventions in the treatment of obsessive-compulsive disorder and body dysmorphic disorder' (2005) [Internet]. London: National Institute for Health and Care Excellence (NICE); 2013. (Evidence Update, No. 47.) Available from:

https://www.ncbi.nlm.nih.gov/books/NBK552052/. (Accessed February 29, 2024).

- 21. Pande AC, Davidson JR, Jefferson JW, et al. Treatment of social phobia with gabapentin: a placebo-controlled study. J Clin Psychopharmacol. 1999 Aug;19(4):341-8.
- Osser DN, Dunlop L. Social anxiety disorder. Psychopharmacology algorithms. Harvard South Shore Psychiatry Residency Training Program. September 2020. https://psychopharm.mobi/algo_live/. Accessed February 29, 2024.
- 23. Garrido MM, Prigerson HG, Penrod JD, et al. Benzodiazepine and sedative-hypnotic use among older seriously III veterans: choosing wisely? Clin Ther. 2014 Nov 1;36(11):1547-54.
- Afshar H, Akuchekian S, Mahaky B, Zarean E. Topiramate augmentation in refractory obsessivecompulsive disorder: A randomized, double-blind, placebo-controlled trial. J Res Med Sci. 2014 Oct;19(10):976-81.
- Madsen BK, Zetner D, Møller AM, Rosenberg J. Melatonin for preoperative and postoperative anxiety in adults. Cochrane Database Syst Rev. 2020 Dec 8;12(12):CD009861.
- Manitoba Renal Program. Hydroxyzine (Atarax) and risk of QT interval prolongation and torsades de pointes. http://www.kidneyhealth.ca/wp/wpcontent/uploads/HydroxyzineandQT.pdf. (Accessed February 28, 2024).
- 27. Szuhany KL, Simon NM. Anxiety Disorders: A Review. JAMA. 2022 Dec 27;328(24):2431-2445.
- Bandelow B, Michaelis S, Wedekind D. Treatment of anxiety disorders. Dialogues Clin Neurosci. 2017 Jun;19(2):93-107.
- Melaragno AJ. Pharmacotherapy for Anxiety Disorders: From First-Line Options to Treatment Resistance. Focus (Am Psychiatr Publ). 2021 Jun;19(2):145-160.
- 30. Andrews G, Bell C, Boyce P, et al. Royal Australian and New Zealand College of Psychiatrists clinical practice guidelines for the treatment of panic disorder, social anxiety disorder and generalized anxiety disorder. Aust N Z J Psychiatry 2018;52: 1109-172.
- 31. Fagan HA, Baldwin DS. Pharmacological Treatment of Generalised Anxiety Disorder: Current Practice and Future Directions. Expert Rev Neurother. 2023 Jun;23(6):535-548.

Cite this document as follows: Clinical Resource, Pharmacotherapy of Anxiety Disorders in Adults. Pharmacist's Letter/Pharmacy Technician's Letter/Prescriber Insights. April 2024. [400401]

-To access hundreds more clinical resources like this one, visit trchealthcare.com to log in or subscribe-